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TEST REPORT

No: WT-2020-205

7 # % #: Ny ON JET PRINTED CARPET

Product name

% 8 B f:

Inspecied Body e
4 7= B . NANTONG HOMEDEC WEIYA
Manufacturer CARPET CO,LTD

Z §% # f: NANTONG HOMEDEC WEIYA
ClientName  CARPET CO.,LTD.

R W2k Entrusted Test

Test category

& fi H B

Release date
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Test Report
No: WT-2020-205 page 1 of 2
B AL
ﬁ@.*’fﬁﬁ._; Width: 4 m
g Specification
! NYLON JET PRINTED CARPET
Pmduct name i o
Trade mark
% AE NANTONG HOMEDEC WEIYA FE b 3 6 m: 4x2
Client name CARPET CO.LTD. Mumbers of sample (1 pieee)
i S R (14 NANTONG HOMEDEC WEIYA LA 0513-51012980
Manufacturer CARPET CO.LTD. Client's Tel D513-51012950
G- oA U 4 HiE 2
[nspected Body Posteode

il # Hb

F G g i #16 XIN XING RD NETDA Sampling location
Client's address NANTONG,.CHINA i BE 1 % .
Sampling radix
K 0 2 Sl

F o f

Sample description

e Entrusted Test
l'est category

it el =

Production date

% H— A Mail by the Client
: : Deliverer
sample is perfect/cut pile
R > 3 H
Date of submission S Date of test AL
o e 4 GB/T 11746—2008 oA TS| 1. Appearance quality
Test standards 4 Tufted carpets Test items 2. Internal quality

ﬁ M u 5?

Test conclusion

The test results show that the s

“-,‘1\
and evaluated as eligible produc e ;g,?“__. _:; %
EX st f

}“_r‘:_;;_l'_l.':__ = __._T_;
. Date of the J€bue: 2020-07-23

i o =

it All nominal values are provided by the client.
Remarks The tested data are only suitable to the wmp!e(q} received.
3t e jgbé%f D
Approved by Checked b)r Prepared by .
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Test Report
No: WT-2020-205 page 2 of 2
fi M 0 H 0 fir trdEER & W # A B
Test ltem Unit Criteria Practical Determined Data | Assessment
Appearance retention: 5| Lengthwise 3.5
12000 Hexapod tumbler grade =20 Widthwise 3.5 Fassed
Tuft withdrawal force N Cut pile=10.0 11.3 Passed
; Qa8 Lengthwise 545
Backing delamination strength N =200 - - Passed
Widthwise 26.0
Colour fastness to light e =3 Dot
(Xennon arc) =4 (light) 4
Lengthwise 4—35
; dry =3—4 B
; Widthwise 4=5
Colour fastness to rubbing grade : Passed
St =3 Lengthwise 4—5
i Widthwise|  4—3
Burning behavior Maxinine brrned All the 8 samples are up
& mm | length=:75, at least Passed
(Level method, Tablet test) to standards
7 should be passed
‘ibe and :
Fibertypeend Aher contont Claimed %a Nylon: 100 Nylon: 100
of the carpet surface f
i 5 T Passed
Fiber content is nylon or | Minimum -
Ya —5 0.0
wool tolerance
: . 2
Mass of pile per unitarea | Claimed | g/m 1000 995 e
above the substrate oleranes | az +10 05 ]
; Claimed | g/m® 2500 2563 i
Total mass per unit area Passed -f=-
Tolerance %% +10 25  ;
Thickness of pile above | Claimed | mm 7.0 7.1 o
the substrate Tolerance| % 410 1.4
Claimed mimn 15 i)
Height of pile Passed
Tolerance %o +10 0.0
Claimed mim 9.3 9.6
Total thickness Passed
Tolerance % +10 1.1
Claimed m 4 3.990
Width =h Passed
g —0.5 —0.2
tolerance
Excellent :
Appearance quality First grade Appearance defects Alfue |9 temsjare Up o Excellent
Eliai the excellent grade
igible =
Remarks:
CCSQIC/QP/009




